



ULR -TC629321000050344F

TEST REPORT**Report No. : GR:TX:1241049431****DATE : 17/09/2021****I K INTERNATIONAL**

15/264 CIVIL LINES

Uttar Pradesh, Kanpur-208001

INDIA

CONTACT PERSON : JAFAR KHALID**THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :**

PRODUCT DESCRIPTION	METAL
	METAL SINGLE DEE (SHOW 32 MM)
COLOUR	GOLDEN
ORDER NUMBER	66137
STYLE NO.	BG5365
END USE	CONSUMER (LEATHER BAG)
COMPOSITION	ZINK MADE UP
COUNTRY OF DESTINATION	EUROPE
COUNTRY OF ORIGIN	INDIA
SAMPLE RECD ON	15-Sep-2021
	TESTING PERIOD : 15/09/2021 - 17/09/2021

TESTS	PASS	FAIL	REMARKS
NICKEL SPOT TEST (COTTON SWAB)			
01	X		
TOTAL CADMIUM CONTENT			
01	X		
TOTAL LEAD CONTENT			
01	X		

NOTE:

- 1.Submitted sample has been tested for supplier reference only.
- 2.The testing is performed for the SELF REFERENCE of the customer as per requested protocols.
3. Only selective tests are conducted as per Supplier's request.
4. The report is not generated in Buyer format ,as the same is for supplier reference only.

JOE No. : 2141835674

Page 1 of 5

Control No.:1241560166

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.



ULR -TC629321000050344F

TEST REPORT

Report No. : GR:TX:1241049431

DATE : 17/09/2021



per pro SGS India Private Ltd.

PAPAN_MANDAL

EXECUTIVE

Email your Test Report Related Enquiries at Feedback.SLT@sgs.com

JOE No. : 2141835674

Page 2 of 5

Control No.:1241560166

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

SGS India Pvt. Ltd. | Connectivity and Products Testing Laboratory, 226, Udyog Vihar, Phase I, Gurgaon - 122016, Haryana (India) Phone : + 0124-677 6300

Member of the SGS Group (SGS SA)

Report No. : GR:TX:1241049431

DATE : 17/09/2021



R E S U L T S

REQ

COMPONENT LIST /LIST OF MATERIALS

SAMPLE NO.	MATERIAL NO.	COMPONENT	MATERIAL	COLOR	FIBER TYPE*	REMARK
A	1	BUCKLE WITH PIN	METAL	GOLDEN		

* This fiber type identification is for the selection of azo dye testing procedure.

Note:

Type A = Textile contains natural fibers only and/or regenerated fibers exclude the group of acetate.

Type B = Textile contains polyester fibers only.

Type C = Textile contains man-made fibers and/or man-made blended fibers (except polyester fibers).

Report No. : GR:TX:1241049431

DATE : 17/09/2021



R E S U L T S

REQ

NICKEL SPOT TEST (COTTON SWAB)

EN 12471:2002

01

Negative

Negative

TOTAL CADMIUM CONTENT

With reference to DIN EN 16711-1:2016. Analysis was performed by AAS or ICP-MS.

01

Total Cadmium Content

n.d

40 mg/kg

Conclusion

PASS

Note :

n.d. = Not detected

Reporting Limit = 5 mg/kg

TOTAL LEAD CONTENT

With reference to CPSC-CH-E1001-08.3:2012/Analysis using AAS/ ICP-MS

01

Lead Content

n.d

90 mg/kg

n.d: Not detected.

Reporting limit: 10 mg/kg.

Conclusion

PASS

***** End of Page*****

Report No. : GR:TX:1241049431

DATE : 17/09/2021

**R E S U L T S****REQ**

**** End of Report ****